SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Conducted Spurious Emission

LTE Band 4/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

: n = spe w
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
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-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.58671 MHz -45.81 dBm -32,81 dB 30,000 MHz 1,000 GHz 1.000 MHz 993.94053 MHz -45,84 dBm -32.84 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.68933 GHz -46.59 dBm -33.59 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67989 GHz -46.53 dBm -33.53 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.99527 GHz -44,93 dBm -31,92 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09979 GHz -45.,20 dBm -32.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57892 GHz -40.47 dBm -27.47 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99092 GHz -40.34 dBm -27.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.56755 GHz -41.11 dBm -28.11 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56705 GHz -41.11 dBm -28.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.89980 GHz -37.78 dBm -24.78 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.88355 GHz -37.62 dBém -24.62 d&
- — e
L JL ) | [ L it J L

Date: 24 APR.2021 21.44.06

Date: 24 APR.2021 21.46:35

Highest Channel / QPSK

Date: 24 APR.2021 21:50:24

Spectrum =
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PABS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dBém
-40 dem m— A
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-80 dém
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 951,28186 MHz -45.80 dBm -32.80 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.60607 GHz -46.68 dim -33.68 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.B5658 GHz -45.06 dBém -32.06 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99492 GHz -40.33 dBm -27.33 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,55206 GHz -41,12 dBm -28.12 dB
13.000 GHz 18,000 GHz 1.000 MHz 17 88647 GHz -37.81 dBm -24.81 d&
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4 / 3MHz

Spe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
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-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 983.27586 MHz -45.71 dBm -32.71 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -45.78 dém -32.78 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.65120 GHz -46.68 dBm -33.68 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64105 GHz -46.78 dBm -33.78 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99527 GHz -45,37 dBm -32,37 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00321 GHz -45,18 dBm -32,18 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -40.21 dBm -27.21dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -39.92 dém -26.92 db
9.000 GHz 13.000 GHz 1.000 MHz 10.53556 GHz -41.13 dBm -28.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59255 GHz -41,08 dBm -28.08 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.87930 GHz -37.80 dBm -24.80 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.87932 GHz -37.99 dBm -24.99 dB
m— m—
)i 2 )i [
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Date: 24.APR 2021 21:57:47 Date: 24.APR.2021 22.00:16
Spectrum n‘:_?
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
-10 &) LINE_ABS PARS
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AL - P
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 964,37031 MHz -45.83 dBm -32.83 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.66204 GHz -46.684 dBm -33.84 dB
1.765 GHz 3.000 GHz 1.000 MHz 2,99733 GHz -45.26 dem -32.26 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99892 GHz -40.27 dBm -27.27 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,.56055 GHz -41.14 dBm -28.14 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.88355 GHz -37.60 dBém -24.60 d&
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Date: 24 APR.2021 22:04:07
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 4 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.24838 MHz -45.97 dBm -32,97 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -46.03 dBm -33.03 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.65505 GHz -46.49 dBm -33.49 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.62986 GHz -46.41 dBm -33.41 d8
1.765 GHz 3,000 GHz 1.000 MHz 2.94950 GHz -45,14 dBm -32,14 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08202 GHz -45,35 dBm -32,35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -40.23 dBm -27.23dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99392 GHz -40.27 dBm -27.27 db
9.000 GHz 13.000 GHz 1.000 MHz 10.56005 GHz -41.19 dBm -28.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57405 GHz -41.21 dBm -28.21 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.88730 GHz -37.74 dBm -24.74 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.88807 GHz -37.68 dBm -24.68 d&
m— m—
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Date: 24 APR.2021 22.15.03

Date: 24 APR.2021 2217.32

Highest Channel / QPSK

Date: 24 APR.2021 22:21:22

Spectrum n‘:_?

Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
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[Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 975.03498 MHz -45.89 dBm -32.89 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.66379 GHz -46.50 dim -33.50 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.83601 GHz -45.49 dem -32.49 dg
3.000 GHz 9.000 GHz 1.000 MHz 6.98292 GHz -40.37 dBm -27.37 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,.54856 GHz -41,20 dBm -28.20 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.88438 GHz -37.71 dBém -24.71 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4 / 10MHz

Spe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 998.30335 MHz -45.77 dBm -32,77 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -45.68 dBm -32.68 db
1.000 GHz 1,700 GHz 1.000 MHz 1.69318 GHz -45.22 dBm -32.22 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67569 GHz -46.33 dBm -33.33 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99527 GHz -45,21 dBm -32,21 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,09403 GHz -45,27 dBm -32,27 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99442 GHz -40.34 dBm -27.34 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -40.32 dBm -27.32 db
9.000 GHz 13.000 GHz 1.000 MHz 10.55856 GHz -40.71 dBm -27.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.56755 GHz -41,04 dBm -28.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.88355 GHz -37.78 dBm -24.78 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.89605 GHz -37.73 dBm -24.73 d&
m— m—
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Date: 24.APR 2021 22:25:13 Date: 24 APR.2021 2227.42

Highest Channel / QPSK

Date: 24 APR.2021 22:31:32

Spectrum n‘:_?

Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 973,09595 MHz -45.77 dBm -32.77 d8
1.000 GHz 1.700 GHz 1.000 MHz 1.61867 GHz -46.69 dim -33.69 dB
1.765 GHz 3.000 GHz 1.000 MHz 2.99115 GHz -45.27 dém -32.27 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.98942 GHz -40.35 dBm -27.35dB
9.000 GHz 13,000 GHz 1.000 MHz 1054706 GHz -40,92 dBm -27.92 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.87230 GHz -37.78 dBm -24.78 d&
il
JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A4-40 of 43



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4 / 15MHz

Spe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -45.65 dBm -32.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.91004 MHz -45,86 dBm -32,86 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -43.53 dBm -30.53 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -44.44 dBm -31.44 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.99815 GHz -45,20 dBm -32,20 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08827 GHz -44,95 dBm -31,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98342 GHz -40.23 dBm -27.23dB 3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -40.37 dBm -27.37 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.54556 GHz -41.18 dBm -28.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.55906 GHz -41,03 dBm -28.03 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.88647 GHz -37.84 dBm -24.84 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.87980 GHz -37.87 dém -24.87 d&
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Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
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Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 992,97101 MHz -45.97 dBm -32.97 d&
1.000 GHz 1.700 GHz 1.000 MHz 1.68443 GHz -46.52 dim -33.52 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -36.30 dém -23.30 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.98742 GHz -40.29 dim -27.29 dB
9.000 GHz 13,000 GHz 1.000 MHz 1054706 GHz -41.14 dBm -28.14 dB
13.000 GHz 18,000 GHz 1.000 MHz 1789647 GHz -37.77 dBém -24.77 d&
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 4 / 20MHz

v ||| Spe
Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,70 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -45.92 dBm -32.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 982.30635 MHz -45.54 dém -32.54 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -42.34 dBm -29.34 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66764 GHz -46.69 dBm -33.69 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.80884 GHz -45,20 dBm -32,20 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08745 GHz -45,07 dBm -32,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99942 GHz -40,30 dBm -27.30 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99042 GHz -40,33 dBm -27.33 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.55356 GHz -40.91 dBm -27.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57605 GHz -41,17 dBm -28.17 d8
13.000 GHz 18.000 GHz 1.000 MHz 17.88438 GHz -37.77 dBm -24.77 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.87730 GHz -37.64 dBm -24.64 d&
m— m—
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Date: 24.APR 2021 22:52:33 Date: 24 APR.2021 2255:03
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Ref Level 0.00 dém  Offset 12.70 dB Mode Auto Sweep
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[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 983,76062 MHz -45.45 dBm -32.45 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.63 dBm -33.63 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.77179 GHz -35.92 dem -22.92 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99842 GHz -40.34 dBm -27.34 dB
9.000 GHz 13,000 GHz 1.000 MHz 1057305 GHz -41,20 dBm -28.20 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.89397 GHz -37.75 dBém -24.75 d&
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FG133040-02A

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0087
40 Normal Voltage 0.0049
30 Normal Voltage 0.0058
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0087
0 Normal Voltage 0.0072
PASS
-10 Normal Voltage 0.0042
-20 Normal Voltage 0.0069
-30 Normal Voltage 0.0094
20 Maximum Voltage 0.0078
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0009
Note:
1. Normal Voltage =3.8 V. ; Minimum Voltage =3.4 V. ; Maximum Voltage =4.3 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A4-43 of 43
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ssamonias. FCC RADIO TEST REPORT

Report No

.- FG133040-02A

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.57 6.26 6.20 6.29 PASS
TEL : 886-3-327-3456 Page Number : A5-1 of 31

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 10MHz / QPSK

LTE Band 5/ 10MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz I At 3008 AQT 2 ms ® RBW 10 MHz
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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LTE Band 5/ 10MHz / 64QAM

LTE Band 5/ 10MHz / 256QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b
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Spectrum b
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.24 | 131 | 296 296 @ 488 | 486 | 975 | 9.71 - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.27 | 126 | 296 | 294 @ 485 | 483 | 977 | 9.77 - - - -
TEL : 886-3-327-3456 Page Number : A5-3 of 31
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ssamonias. FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 5

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 11,70 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 11,70 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 14.02 dBm)
836.57550 MHz 836.12520 MHz
= ndg, 26.00 dB @ ndB 26.00 dB
w0 A e B 1.242000000 MHZ| 104 W Ly Yo LA ot 1.309100000 MHZ|
I Qfactor 673.6) / Q factor \ 638.7
od 0 \‘
T3/ S \
-10 df 7 -10 d =4 Q‘“
/ /
20 d 20 d
. \ N\
A / it / A ~ |
£ . i <30’y = Py
40 df 40 de
50 d 50 d
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.5758 MHz 17.19 dBm ndB_down 1.242 MHZ ML £35.1252 MHz 14.82 dBm ndB_down 13091 MHz
TL 1 835.8762 MHz -8.94 dBm ndd 26.00 dB TL L B35.8427 MHz -11.10 dam n 26.00 dB
T2 1 837.1182 MHz -8.77 dBm Q factor 673.6 T2 1 837.1517 MHz -10.97 dém Q factor 638.7
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.47 dBm) ™M1[1] 17.16 dBm)
836.80570 MHz £35.39110 MHZ,
“ N B S 26.00 dB o . ; 26.00 dB
o { il el S 2.961000000 MHZ 04 = e ™y 2.955000000 MHZ]
] Q factor \ 282.6) \ 282.7
/ \
04 ; L 04 \
2 T 2
b \ } &
-10 df F’ T -10 ‘I
21 / 204 A
204 1 20 -
- J Ve o v e WM
40 df 40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.8057 MHz 17.47 dBm nd@ down 2.961 MHz M1 B835.3911 MHz 17.16 dBm nd@ down 2,955 MHZ
T 1 835.0375 MHz -6.09 dBm nd8 26.00 dB TL L £35.0135 MHz -9.22 dBm nd8 26,00 d8
T2 1 837.9985 MHz -8.84 dBm Q factor 282.6 T2 1 B837.96B5 MHz -8.78 dBm Q factor 282.7
L U J wa L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 21 dBm)| ™M1[1] 15.28 dBm)
836.52000 MHz 835.98100 MHz
20 20 it
¥ 26.00 dB ndB 26.00 dB
o I I Y s 4.875000000 MHz| 0d R [V A Ve TN LN o 4.855000000 MHz
’l 171.6 I Q factor 172.2]
a 7 o ]
¥ I3
-10 d - 10 f
/ ! \
\
20 d 20 d
! / \
. A Id orefie o . - LS ™ .
N N e ez T
-40 ds 40 df
50 d 50 d
&nd 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 836.52 MHz 15.21 dBm ndB_down 4.875 MHz ML L 35 0B1 MHz 15.28 dem ndB_down 4.BEE MRz
TL 1 834.062 MHz -10.68 dBm nd8 26.00 dB TL L 34,052 MHz -10.62 dBm 26.00 dB
T2 1 838.938 MHz -10.60 dBm Q factor 171.6 T2 1 B3B.90B MHz -10.84 dBm 172.2
L U J wa L JU J L]

TEL : 886-3-327-3456 Page Number : A5-4 of 31
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) ™M1[1] 15.04 dBm)
5010 MHZ, . 837.0000 MHz
= .ndB . 26.00 dB @ N X ndB 26.00 dB
o 2 i i e 0.750000000 MHZ 04 N A M e e 9.710000000 MHZ]
/ Q factor \ 85.7 f’ Q factor 86.2)
d / | 4
a o
1 ' o
10 d - -10 di
! ! / \
20 df - r 20 df 2
- (. = ~ .
n ~_ — ] S S e il S
i W ihnai S A 5 A
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,301 MHz 16.57 dam nd8 down 9.75 MHz ML B37.0 MHz 15.94 dam nd8 down 9.71 Wz
T1 1 831665 MHz -6.57 dBm nd8 26.00 dB T1 L 831625 MHz -9.64 dBm nd8 26.00 dB
T2 1 841.415 MHz -9.32 dBm Q factor BS.7 T2 1 B41.335 MHz -9.79 dBm Q factor 86.2
L I 4 [S JL 4 -

LTE Band 5

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1.01 dBm)| 15.90 dBm)
836.13360 MHz s 835.41510 MHz
= i ndB 26.00 dB @ 3 26.00 dB
10d AW Plon P\ P 1.267100000 MHz| 104 T et 2.961000000 MHz
I Q factor \ 659.9) 7 282.1
/
od i I 0di +
1y b 13
-10 df -10 d ¥
7
20 d 20 d
. S| o AV
= - v - e
A =
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.1336 MHz 13.91 dBm ndB_down 1.2671 MHz ML 35 4151 MHz 15.90 dBm ndB_down 2,961 MHz
TL 1 835.851 MHz -12.02 dam nd8 26.00 dB T1 L 835.0135 MHz -9.91 dBm nd8 26.00 dB
T2 1 837.1182 MHz -12.16 dBm Q factor 659.9 T2 1 B37.9745 MHz -10.49 dBm Q factor 282.1
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.8a dBm) ™M1[1] 15.65 dBm)
834.81200 MHz 8368800 MHz
20 20
Ll 26.00 dB| Y ndi 26.00 dB|
\ 4.845000000 MH i A LW T g W 9.770000000 MH
10d — — i RV} o 0d 1 B \ 4
i v 172.3 7 Q factor \ 85.7)
od 7 0 d L T
/ |i 1
tod > 2 L0 d ¥
/ \ \
204 - :
a el A A
(o o _ A
£30 Aoy 4 e
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.812 MHz 13.83 dam nd8 down 4.845 MHz ML 36,68 MHz 15.65 dam nd8 down 9.77 Wz
T1 1 834.032 MHz -12.39 dbm nd8 26.00 dB T1 L £31.545 MHz -10.35 dBm nd8 26,00 d8
T2 1 838.878 MHz -12.46 dBm Q factor 172.3 T2 1 B41.315 MHz -10.23 dém Q factor
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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: A5-5 of 31



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.74 dBm) ™M1[1] 14.54 dBm)
836.99790 MHz 83685360 MHZ,
= 26.00 dB @ nd 26.00 dB
w0 . A - 1.264300000 MHZ| 0d — . . S VB A~ 2.943100000 MHZ|
[ - 662.0| I Q factor \ 284.3
J f
od 0 d j
10 df — 10 r Z
/ /
20d 20d f
7
AW T ] 2+ = ]
i ST
~40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.9970 MHz 12,74 dBm nd8 down 1.2643 MHz ML 36,8536 MHz 14,54 dam nd8 down 2.9431 WHZ
T1 1 935.8734 MHz -13.24 dam nd8 26.00 dB T1 L 835.0315 MHz -11.67 dam nd8 26,00 d8
T2 1 837.1378 MHz -13.17 dém Q factor 662.0 T2 1 B37.9745 MHz -11.06 d8m Q factor 284.3
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.94 dBm) ™M1[1] 13.24 dBm)
836.19000 MHz 9210 MHz
20 20
o nd 26.00 dB I nd 26.00 dB
. X Bu N 4.825000000 MHZ P p N Bu_ o~ 9.770000000 MHZ]
w | v = W et -N\\ 173.9) e 7 ~ o Tactor 85.6
o d J 0 di
/
10 d -10 di -
204 \ 20d :
\ -~ L
AR 1 T A0 dBrpr T,
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.10 MHz 10.94 dam nd8 down 4.825 MHz ML 35,921 MHz 13.24 dam nd8 down 9.77 Wz
T1 1 834.062 MHz -14,88 dBm nd8 26.00 dB T1 L 31565 MHz -13.21 dam nd8 26,00 d8
T2 1 838.888 MHz -15.26 dam Q factor 173.3 T2 1 B41.335 MHz -13.37 dém Q factor 85.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 270 | 272 | 450 | 4.49 | 9.03 | 8.99 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.09 | 1.08 | 273 | 273 | 450 | 4.48 | 897 | 9.07 - - - -
TEL : 886-3-327-3456 Page Number : A5-7 of 31
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.02 dBm) ™M1[1] 15.90 dBm)
- e 836.60180 MHz - " 83630980 MHZ,
- ¥ O Bw 1.085314685 MHz 1096503497 MHz,
R B T | TN N P A
104 i il e St e ‘ A
o d J 0d , =
/ \ / \
10 df e -10 o
/ N 7
204 > 20d
A Vs A “ ~ /S n/ ™
i, = s 250
7 00wy =
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6818 MHz 16.02 dam ML L 835.3098 MHz 15.90 dam
T 1 835.95455 MHz 9.84 dBm Oce Bw 1.085314685 MHz TL L 835.96014 MHz 9.38 dBm Oce Bw 1.096503497 MHz
T2 1 837.03986 MHz 9.54 dam T2 1 837.05664 MHz 7.00 darm

L U ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.44 dBm) ™M1[1] 16.46 dBm)
- 8 5890 MHZ| - " 835.67680 MHZ,
2.697302697 MHz Ocg By 2.715284715 MHZ
I S P e
10 di ¥ 10 d
T /
/ f
i i A |
° 7 T o 7
-10 df 1 -10 d
204 / 20d
/
2 I T e wA A [ -~
Ve - o . iy .
40 df -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5580 MHz 17.44 dBm ML 835.67B8 MHz 16.46 dBm
T 1 835.15135 MHz 10.96 dBm Oce Bw 2.697302697 MHz TL L 835.15135 MHz 10.18 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.84865 MHz 11.74 dBm T2 1 837.86663 MHz 10.99 dam
L U J wa L JU J ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.87 dBm) ™M1[1] 13.79 dBm)
- 834.79200 MHz - 835.72100 MHZ,
\‘!‘ Occ Bw 4.405504406 MHz 1T Oce Bw 4.485514486 MHz|
} L D i T B B ot AR A
10 ¥ | 10
! | |
o d ’ ! 0 di
/ | [
-tod - -10d i
! ‘\ J
204 i - 20 7
e ~n N A [
B P 0B e
40 df -40 di
50 df 50 d
&nd 60 d
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834.792 MHz 14.87 dam ML B35.721 MHz 13.79 dam
T 1 834.24226 MHz 9.43 dBm Oce Bw 4,495504496 MHz TL L 834.25225 MHz 9.77 dBm Oce Bw 4.485514486 MHz
T2 1 838.73776 MHz 10.97 dam T2 1 838.73776 MHz 9.81 dam

L it J -

L U ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 16.38 dBm) 16.91 dBm)
- N 8440 MHZ - 835.7210 MHz
_OccBw 9.030960031 MHz o - £.991008991 MHZ
10d — " 10d — :
/ \ / !
od 0 d
/ 1 !
10 L\ 10 di [ |
/ \ / \
204 ~ 20d b
\
. P ot |~ ~ , ot W WL
Y - - s ™ . | — L e s -
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832.844 NMHz 16.38 dam ML B35.721 MHz 16.31 dam
T1 1 9319845 MHz 11.05 dBm Oce Bw 9.030965031 MHz T1 L 5319845 MHz 10.35 dBm Oce Bw £.991008991 MHz
T2 1 84101585 MHz 11.22 dom T2 1 840.9755 MHz 9.28 dam
L I 4 [S JL 4 -

LTEB

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.19 dBm) ™M1[1] 14.92 dBm)
- i 836.81610 MHz - 837.27320 MHZ,
odtlaw 1093706294 MHz : 2.727272727 MHz
- A o DAL AT 1) 1f e N s A
10 d ’ll"v. N, PO LY Al S Lv 10 d e B
i A {
N / I\ o f
y \ /
-10 d -10 de -
20d £ 20d /
Y — L P
e " e AN
3 da - ! . -
v Vi
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 8358161 MHz 14,19 dam ML L 837.2732 MHz 14,92 dam
T1 1 835.95175 MHz 7.10 dBm Oce Bw 1.093706294 MHz T1 L 835.13936 MHz 9.27 dBm Oce Bw 2.727272727 MHz
T2 1 837.04545 MHz 7.29 dam T2 1 837.86663 MHz 9.65 dam
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.04 dBm) ™M1[1] 15.96 dBm)
838.07800 MHz 840.2960 MHz
= 1 4.495504496 MHz @ " £.971028971 MHz
T £ P £ T2 e [ T A P e N
10d T =4 v 104d 7 - I
od : | od
/ \ /
10 va 10 di
/ A
. \ [
A Lo,
-40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838.078 MHz 13.04 dam ML L B4D.206 MHz 15.35 dBm
TL 1 834.24226 MHz 8.18 dBm Oce Bw 4,495504496 MHz T1 L £32.0045 MHz 9.28 dBm Oce Bw 5.971028971 MHz
T2 1 938.73776 MHz 8.08 dam T2 1 840.9755 MHz 9.10 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.76 dBm) ™M1[1] 13.25 dBm)
- 836.90390 MHz - 836.52400 MHZ,
Occ B M1 1.082517483 MHz 2.733266733 MHZ
d o di LN e, s Wt
0 7 = = o 7 10 ; =
o di b 0di L
| ]
10 - A 10 di |
/ A /
204 £ 20d
/ \
N ey e A
30 dem S, =% T s
-40 df
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9839 MHz 12.76 dam ML L £36.524 MHz 13.25 dam
T1 1 835.96014 MHz 6.32 dBm Oce Bw 1.082517483 MHz T1 L 835.14535 MHz 7.52 dm Oce Bw 2.733266733 MHz
T2 1 837.04266 MHz 4.00 dBm T2 1 837.87862 MHz 8.14 dam
L I 4 [S JL 4 -
ctrum = rectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.33 dBm) ™M1[1 12.04 dBm)
- 835.26100 MHz - 833.6230 MHz
Occ B 4.475524476 MHz W1 9.070929071 MHZ
10 d N _— ——— 10 4 1 dLen X S S P W
¢ Ty - ; T
/ | \
od 0 d
] ) , a
-10 df -10 f \
/ /
204 20d :
/ \ / | i
-30 dem e s + a -3 7 - = =
e - AT N, N v
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.261 MHz 11.33 dam ML 32,823 MHZ 12.04 dBm
T1 1 834.26224 MHz 6.28 dBm Oce Bw 4,475524476 MHz T1 L 5319645 MHz 7.10 dBm Oce Bw 9.070929071 MHz
T2 1 838.73776 MHz 5.45 dam T2 1 8410355 MHz 7.03 darm
L ] J - \ JU J ) wo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P {.\ 20 dbime e 5
10 dém { 10 dBm T
B [1
o ‘l ! 0dem ‘
-10 dem ! -10 dBm Jl
SPURIOUS_LINE_ABS }“ J
“20 dem \ -20 dem—f
30 dem ) 30 dBH L\
40 dem 2 m
Vi \m. \ a0
-50 dem i . L b
i MM"
e W g """""MMMMMM_‘%
“arrdeTm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -49.53 dBm -36.53 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.73926 MHz 20.84 dBm -5.16 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -23.42 dBm -10.42 dB 349,000 MH= 850.000 MHz 20.000 kHz 240,00050 MHz -22.74 dBm -9.74 dB
824.000 MHz 526,000 MHz 100.000 kHz 924.23477 MHz 20.98 dBm -0.02 db 550000 MHz 860,000 MHz 100.000 kHz 850.34466 MHz -45.97 dBm -32.97 dB
S
il ] ) oe il 1 ™)

Date: 18.

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGE CHEKABS_ PABS
s . x AES Lt SPURIDUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem /-' ""“"""““N\ 10 dj". = \
0 db { - 0de !
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS " \ \
-20 dem J l -20 ¢Bm J
-30 dem ] ot e .
Wl Pl
40 derm ~40 dBm h
p— J[Muw.,- u-m/-\
-50 dem -50 dem: -
— w"-"M‘“-—L.L-‘._
=g -60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98801 MHz -40.45 dBm -27.45 d& 847.000 MHz §49.000 MHz 100.000 kHz 54819980 MHz 12.62 dBm -17.38 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz ~29.67 dbm -16.67 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.09 dBm -16.99 dB
524.000 MHz 526,000 MHz 100,000 kHz 824,93007 MHz 12,52 dBm -17.18 dB 850,000 MHz 860.000 MHz 100000 kHz £E0.02438 MHz ~39.62 dbm 26 62 db,
Y
I it i
Date: 18.APR.2021 18:30:53 Date: 18.: 18
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém Offset 11.70 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, /'_‘ 20 dbime /’.\ 5
10 dem f \ 10 dBm: I‘ \
o dd k 0 dBm j
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS hL ﬂ
-20 dBm 'l\ -20 dBm
.30 dem f p -30 dBm H
40 dBm i W 40 dBm
" b g
-50 dBm — 3 dem T
) NI LMM ‘UJ,J M""’“‘W

B0 -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -49.42 d&m -36.42 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,72727 MHz 20.45 dBm -9.55 db

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.58 dBm -9.58 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -21.02 dBm -5.02 dB

824.000 MHz 826.000 MHz 100.000 kHz 82427672 MHz 20.20 dBm -9.90 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,04496 MHz -46.40 dbm -33.40 db

S
Y
il A I [] o

Date: 18.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Lt SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 chine 5
10 dBm /‘ A\ 10 dif 1\
ode f 0 del \
-10 dem - \ -10 dpm
SPURIOUS_LINE_ABS ‘ \ \
-20 derm [ \ 20 e J
-30 dam o E
-40 dem j -40 dém k\"‘" M
W <=
-50 dem — 50 dém
I --""'f -
Rsligr iy = -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,96404 MHz -40.94 dBm -27.94 d& 847.000 MHz §49.000 MHz 100.000 kHz 848.63736 MHZ 12.01 dBm -17.99 d&
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -30.63 dbm -17.63 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.60 dBm -16.80 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.12587 MHz 11.05 dém -18.05 di 850.000 MHz 860.000 MHz 100.000 kHz 850.089491 MHz -35.16 dBm -22.16 dB
Y
i J1 "
Date: 18.APR.2021 18:32:36

Date: 18.A
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 18.A

ectrum =l ¢ Hm
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.70 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
y : ) ABS Line _§PURIDUS_LINE_aABS PAS
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
f A
10 dém L 10 dBm { \
0 ds [{ \\ 0 dem J
-10 dBm -10 dBm
SPURIOUS_LINE_ABS h l
20 dem “'\ 20 dim
-30 dBm [ ] ElBrr’Jf ‘\
-40 dam “’h\ -40 dpm
-50 dam — i dBm H =
Tl NS
“SO-dBT -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 823,000 MHz 100,000 kHz 822,86014 MHz -50.56 dBm -37.56 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,75524 MHz 19.08 dBm -10.92 d&
£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -24.27 dém -11.27 dB 340,000 MH= 850,000 MHz '20.000 kHz 24900050 MHz -24.07 dBm -11.07 de
£824.000 MHz 826,000 MHz 100,000 kHz 824,25075 MHz 19.36 dBm -10.64 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.07453 MHz -51.19 dBm -38.19 dB
—
T

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 dém Offset 11.70 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
¥ ; ; AKS Line _§PURIPUS_LINE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm 2, 10 dBrp®, \
0 dB [ \‘ 0 uarj t
L1 |
-10 d8m I -10 dpm
SPURIOUS_LINE_ABS ‘ \ \
-20 dem k 20 gem ‘
-30 dBm lm -aprtiem
-40 dem N,-// 40 dem k\”\‘ L‘\-Jk\
50 dom 1 50 dem —
- ~
D ]
s lape iy -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,94805 MHz -43.44 dBm -30.44 d8 547.000 MHz 849,000 MHz 100.000 kHz 847,91808 MHz 10.69 dBm -19.12 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -32.07 dém -19.07 & 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -30.66 dBm -17.66 d8
824.000 MHz 826.000 MHz 100.000 kHz 625.03596 MHz 11.05 dBm -18.95 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -41.39 dbm -28.39 dB
T
) i )
Date: 18.APR.2021 18:45:53

Date: 18.A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG133040-02A

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.70 db Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

y . ; ABS Line _§PURIDUS_LINE_aBS PAS
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dBm {h\ 10 dBm \Iﬂ\‘!
o de ( 0 dem “I -
-10 dem \ -10 dBm—1
SPURIOUS_LINE_ABS \ A
20 dem h‘ 20 dim (
.30 dBm { \ -30 dem L
_40 dem ) v""\ 40 d?’k,,;’ l
-50 dem e (| dem
-~ )
T [
Rslig=io -60 dem o
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 82287612 MHz -52.40 dBm -39.40 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,79321 MHz 15.94 dBm -14.06 d&

£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -27.54 dém -14.54 dB 349,000 MH= 850,000 MHz 20.000 kHz 249,00050 MHz -27.66 dBm -14.66 dB

£824.000 MHz 826,000 MHz 100,000 kHz 824,25275 MHz 16.37 dBm -13.63 dB 550000 MHz 860,000 MHz 100.000 kHz 85008452 MHz -53.17 dBm -40.17 dB

—
T
Dater 1 21:15:19 Date: 18.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 18.A

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
/ \ e
0 de i \ 0 dem H
-10 dem { -10 dpm |
SPURIOUS_LINE_ABS \
20 dem \ 20 dbm ‘\
-30 dem -30 dem JL
-40 dam M‘J, 40 dem “""\,
50 dem = 50 dém L
W -
— N
lime iy - -60 dem: ——
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,04805 MRz -45.76 dBm -32.76 06 847.000 MHZ 840,000 M2 100 000 kHz 847 51000 MHz 641 cbm ~25.50 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -33.57 dém -20.57 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -35.36 dBm -22.36 dB
£24.000 MHz 525000 MHz 100.000 kHz 524.48951 MHz 8.91 dBm -21.09 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -50.23 dBm -37.23 dB
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P _\ 20 ghine 5
10 dem /IF l 10 dBm: ( t
ode 0 dBm f l‘
-10 d8m L\ -10 dBm
SPURIOUS_LINE_ABS !
-20 dem \ -20 dBm
-20 dBm )} WJL -30 dBm \,’\Jr .‘L
40 dBm ﬂuﬁ Jﬁavé}w" L\ﬂ
-50 dam ‘uy”‘.,w\‘ JJ -50 dem l"
\,\__n/,,_.,w/’"*‘“—' l\‘VﬂJ M“‘*-A-_.._L
S 50 dBm —
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -46.51 dBm -33.51 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 20.69 dBm -9.31 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -21.62 dém -8.62 dB 949,000 MHz 850.000 MHz 30,000 kHz 549,00050 MHz -20.05 dBm -7.05 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 20.09 dBm -9.01 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -49.68 dbm -36.68 dB
S
) J - ) [ o
Date: 1 18:51:28 Date: 18.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.70 dB Mode Auto Sweep

@1 AvaPwr (@1 cvgPwr
Limit §heck PARS | SPURIGHE CHEEKARS_ PARS
¥ ; ; AKS Line _§PURIOUS_|[NE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm X
- (f i
-10 dem i 1
SPURIOUS_LINE_ABS ’ \
-20 dem l -20 dBm ‘
-30 dBm -30 dem
H WLW\
40 derm 40 dem
—7 [y = .
-50 dBm -50 dem
JUN NN
_____‘__,'A_,.-—-""
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz_| ||[Start 846.0 MHz 3003 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 521,65335 Mhz -38.17 dem ~25.17 db 546.000 MHz 849,000 MHZ 100,000 kA2 84727522 Mhz 302 dBm ~20.08 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82397952 MHz -34.65 dBm -21.65 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -33.41 dBm -20.41 dB
824.000 MHz 827.000 MHz 100.000 kHz 624.38511 MHz £.85 dem ~21.15 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.22478 MHz -34.01 dbm -21.01 dB
Y
) i )
Date: 18.APR.2021 18:54:53

Date: 18.A
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FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (’_\ 20 gbine s
10 dBm / l 10 dBm J'F !
ode K 0 dBm JJJ |
-10 dém -10 dBm
SPURIOUS_LINE_ABS I ﬂ
-20 dem k -20 dBm i
30 dBm fl m,\“ -30 dBm— J
A WL
-40 dem f( g \V‘M‘ + W’ : L
-50 dem _’_.,‘A g -50 dem L
=, | Tt
N LRCT—
a0t 50 dem —
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,94805 Mhz -46.42 dem -33.42 06 846.000 MHZ 849,000 MHZ 100,000 kHz 89875674 MHz 2010 dbm ~9.00 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -21.35 dém -8.55d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -19.37 dBm -6.37 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.20230 MHz 20.20 dem -9.80 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -46.32 dbm -33.32 dB
S
Y
i [ i 1 )
Datez 1 18:52:10

Date: 18.A

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dBm 5 10 dBm
0 de }( . dem. T
-10 dBm A {110 dem -
SPURIOUS_LINE_ABS )
20 dem | 20 dim
.30 dem J|, -30 dem
- azct / - ‘W'Wf\——“w
40 dBm ot 40 dem
_,....—-l/ [
- T
50 dam — = 50 dem
IS ey B
=L dem -60 dem -
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,80211 MHz -38.62 dbm -25.62 05 546,000 Mz | 849,000 Mz 100,000 Kiz 348 25225 Mz 50 dBm 2510 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,599550 MHz -36.03 dbm -23.03 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01748 MHz -34.29 dBm -21.29 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.28921 MHz £.81 dBm -21.15 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.63 dbm -21.63 dB
T
I 1 P
Date: 18.APR.2021 18:56:35

Date: 18.A
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 11.70 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /\ 20 gbine s
10 dBm - l 10 dBm: [ T
0 d8 i 0dem -
\ |
-10 d8m -10 dBm |
SPURIOUS_LINE_ABS \UL ﬂ’q
-20 dem + -20 dBm r
-30 dBm }] A -30 dem \
<0 dem ] \W\.f\ N m@é} \\/"\J"
/ AN \
50 dem 50 dBm 5
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523.000 MHz | B94.000 MHz 160.000 khz £23,55085 MHz -35.03 dbm -22.03 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,00949 MHz -34.61 dBm -21.61 dB
824.000 MHz B34.000 MHz 100.000 kHz 827.14186 MHz 4.17 dBm -25.83 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -39.68 dBm -26.68 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG133040-02A

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =\ s um
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.70 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s '\
10 dém 10 dem {’ \
ods 0 dem H \
-10 dBm -10 dBm !
SPURIOUS_LINE_ABS f"] L
20 dem 20 dim
/| 1
-30 dBm 'LUH H -30 dem !
I i L |
40 dam 4 - it 40, dBm] | | ‘
\ P | ST
- \'A"v’\»wj U AT AT B \'\ WA U AL 'JL,._IILMN
-50 dém = 50 derm
A
_.,,_.___.._/« b
=60 B 50 derm —
Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 920, 16683 MAz -48.21 dem -35.21 d 539,000 MHZ 849,000 MHZ 100,000 kA2 84—?@ iz 10,66 dbm _mml
523,000 MHz £24.000 MHz 100,000 kHz 923.98352 MHz -21.05 dém -8.05d8 849,000 MHz 850.000 MHz 100,000 kHz 849,00849 MHz -21.08 dBm -8.08 db
824.000 MHz £34.000 MHz 100.000 kHz 82456444 MHz 19.32 dém ~10.68 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -45.67 dbm -32.67 dB
T
Il - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
¥ . ' ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
ods T U T N 0 B N At N o i
-10 dBm \ -10 dBm \
SPURIOUS_LINE_ABS ‘ \ l
20 dem [ L‘ 30 dem \
-30 dBm J,“ f‘!u dBim A
40 dBm i 40 dBm
PSRN e —
dem -50 dBm -
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,88412 MHz -40.89 dém ~27.69 0B 539,000 Mz | 849,000 Mz 100,000 Kiz 34118260 Wz 531 cBm 26,65 0B
£23.000 MHz 824,000 MHz 100,000 kHz 823,97852 MHz -36.19 dém -23.19 dB 549,000 MHz 850,000 MHz 100,000 kHz 340 02248 MHZ 3445 dBm 2148 de
£24.000 MHz 534.000 MHz 100.000 kHz 826.04296 MHz 2.95 dBm -27.05 dB& 850.000 MHz 860.000 MHz 100.000 kHz 85007493 MHz -39.65 dBm -26.65 dB
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